
902-420-9287 

  450 Cowie Hill Road 

P.O. Box 8388 RPO CSC 
Halifax, Nova Scotia 

Canada B3K 5M1

March 17, 202323 

Colleen Rollings, P. Eng., PMP, Chair       

Halifax Water  

Halifax, NS 

The regular meeting o f the Halifax Water Board will be held virtually on Thursday, March 23, 

2023, beginning at 9:00 a.m. Visit www.halifaxwater.ca to register to attend the public portion 

of the meeting.

AGENDA 

In Camera reports 

1C Approval of minutes of the In-Camera meetings held on Thursday January 26, 2023 (5 

minutes) 

Motion:  That the Halifax Water Board approve the In-Camera minutes of January 26, 

2023. 

 

2C  Business arising from minutes  

 a)   Legal Matter – Verbal (5 minutes)  
[...]
4.1.8 Overflows ............................................................................................................................. 47

4.1.9 Site Grading ......................................................................................................................... 47

4.1.10 Roads .................................................................................................................................... 48

 Building Structure ............................................................................................................ 49 

4.2.1 General ................................................................................................................................. 49

4.2.2 New DAF Building ................................................................................................................ 49

4.2.3 Pre-Treatment Tanks .......................................................................................................... 52

4.2.4 DAF Tanks ............................................................................................................................. 52

4.2.5 Combined Waste Washwater Tank ................................................................................... 53

 Architectural ..................................................................................................................... 53 

4.3.1 Existing Building .................................................................................................................. 53

4.3.2 New DAF Building ................................................................................................................ 54

 Building Mechanical ........................................................................................................ 55 



HW WSEP – J.D. Kline DAF Preliminary Design iii 

4.4.1 Ambient Design Conditions & Criteria ............................................................................. 55

4.4.2 Building Heating, Ventilation and Air Conditioning Systems ........................................ 59

4.4.3 Building Plumbing Systems ............................................................................................... 66

4.4.4 Building Fire Protection Systems ...................................................................................... 69

 Electrical ........................................................................................................................... 69 

4.5.1 General ................................................................................................................................. 69

4.5.2 Applicable Building Codes & Standards ........................................................................... 69

4.5.3 Electrical Site Services ......................................................................................................... 70

4.5.4 Power Distribution Systems .............................................................................................. 71

4.5.5 Lighting Systems ................................................................................................................. 75

4.5.6 Telecommunication Systems ............................................................................................. 77

4.5.7 Fire Alarm System ............................................................................................................... 78

4.5.8 Intercom System ................................................................................................................. 79

4.5.9 Security Systems ................................................................................................................. 79

 

Tables 
Table 2.1: JDKWSP Raw Water Quality (as presented in MAJ_JDK800.10-REP-002) .................. 3 

Table 2.2: Operational Goals for Planned Upgrades .................................................................. 5 

Table 2.3: Treatment Goals Related to Plant Upgrades ............................................................. 6 

Table 2.4: JDKWSP Plant Flow Summary ...................................................................................... 7 

Table 2.5: JDKWSP Proposed Equipment Redundancy .............................................................. 8 

Table 3.1: Pre-Oxidation Tank .................................................................................................... 11 

Table 3.2: Static Mixer Design Criteria ....................................................................................... 12 

Table 3.3: Flocculation Design Criteria ....................................................................................... 13 

Table 3.4: DAF Process Design Criteria ...................................................................................... 16 

Table 3.5: DAF Recycle Pump Design Criteria ........................................................................... 17 

Table 3.6: DAF Saturator Design Criteria ................................................................................... 17 

Table 3.7: DAF Recycle Automatic Self-Cleaning Strainer Design Criteria .............................. 18 

Table 3.8: DAF Compressed Air System Design Criteria ........................................................... 19 

Table 3.9: Combined Waste Washwater Recycle Pumps ......................................................... 22 

Table 3.10: Estimated Floated Solids Concentration ................................................................ 24 

Table 3.11: Floated Solids Transfer Pumps Design Criteria ..................................................... 24 

Table 3.12: Aluminum Sulphate Design Criteria ....................................................................... 26 

Table 3.13: Fluoride System Design Criteria .............................................................................. 28 

Table 3.14: Sodium Hydroxide System Design Criteria ............................................................ 29 

Table 3.15: Potassium Permanganate System Design Criteria ................................................ 31 

Table 3.16: Orthophosphate System Design Criteria ............................................................... 33 

Table 3.17: Polymer System Design Criteria ............................................................................. 34 

Table 4.1: Interior Design Conditions – As per ASHRAE ........................................................... 56 



HW WSEP – J.D. Kline DAF Preliminary Design iv 

Table 4.2: Cooling Loads from Occupants ................................................................................. 56 

Table 4.3: Equipment Heat Gain ................................................................................................. 57 

Table 4.3: Ventilation Rates (reproduced from ASHRAE 62.1, Table 6.1) ................................ 57 

Table 4.4: Existing Ventilation Sizing .......................................................................................... 59 

Table 4.5: Preliminary Heating & Cooling Loads ....................................................................... 61 

Table 4.8: Lighting Illuminance Targets ..................................................................................... 76 

Figures 
Figure 2.1: JDKWSP Flow Schematic, Six DAF Trains ................................................................... 9 

Figure 3.1: In-Channel Static Mixer ............................................................................................ 11 

Figure 3.2: Schematic of DAF System (Edzwald, 2011) ............................................................. 15 

Figure 4.1: Air-Water Heat Pump................................................................................................ 62 

Figure 4.2: Water-Water Heat Pump .......................................................................................... 63 

Appendices 

A Preliminary Design Drawings 



HW WSEP – J.D. Kline DAF Preliminary Design 1 

1 Introduction 

 Background 
Halifax Water (HW) operates nine water treatment plants, which includes three large Water 

Supply Plants (WSPs) and five additional community supply plants that supply drinking 

water to 360,000 customers throughout the Halifax Regional Municipality (HRM). The 

J. Douglas Kline Water Supply Plant (JDKWSP) is the largest WSP in Atlantic Canada with a

design capacity of 220 MLD (58 MGD) and servicing approximately 201,000 customers in

the communities of Halifax, Bedford, Lower Sackville, Fall River, Waverley, and Timberlea.

The existing JDKWSP treatment train consists of the following processes:

Chemical Addition and Mixing 

Three rapid mix tanks in series. 

Lime (Ca(OH)2). 

Potassium permanganate (KMnO4). 

Aluminum sulphate (alum). 

Carbon dioxide (CO2). 

Pre-chlorination (discontinued from 2013-2018). 

Non-ionic polymer is dosed in colder months (December to May). 

Flocculation 

Four parallel trains, three-stage flocculators. 

Multi-Media Filtration 

Eight dual media rapid filters. 

Post Filtration Chemical Addition 

Chlorine, pH adjustment (sodium hydroxide), corrosion control (orthophosphate), and 

fluoride (hydrofluorosilicic acid). 

Commissioned in 1977, the WSP has reached the end of its initial design horizon and is 

entering a period of major capital renewal, upgrades, and enhancements. These upgrades 

are being driven by climate change and lake recovery, aging assets, ongoing treatment 

plant performance requirements, and an increasingly stringent regulatory environment. 

Through several studies and assessments completed by HW, Hazen, and CBCL, large scale 

capital projects have been identified for JDKWSP and a Capital Improvement Plan (CIP) has 

been developed. To streamline the large capital upgrades identified, HW initiated the Water 



HW WSEP – J.D. Kline DAF Preliminary Design 2 

Supply Enhancement Program (WSEP). The WSEP is an overall system wide WSP capital 

program for the JDKWSP and Lake Major WSP (LMWSP), capturing 15 major capital upgrade 

projects over a 10-year operating period. 

As JDKWSP has operated as a direct filtration plant for the past 40 years, the addition of a 

clarification process to the treatment train was identified as a high priority in the 

assessments completed to meet the treatment and water quality challenges experienced 

by the facility. It was determined that the addition of Dissolved Air Flotation (DAF) was the 

most appropriate clarification treatment process to meet the operational challenges 

anticipated over the next operating period. The DAF upgrade at JDKWSP was assigned as a 

critical priority in the WSEP planning and will form the basis of upgrades at the facility, 

along with upgrades or improvements to the pre-treatment and plant wastewater flows.  

 

Through the previous assessments (WSEP Project Charter (JDK-800.10) and Pre-Treatment 

and Clarification Predesign Report (MAJ_JDK800.10-REP-002)), the scope of the project and 

preliminary design parameters have been established. The scope of work presently 

includes:  

 Addition of a new DAF-based clarification process. 

 New storage and dosing systems for alum, permanganate, and polymer chemicals for 

pre-treatment.  

 Addition of Filter-to-Waste (FTW) connections for the filters along with filter backwash 

recycle piping. 

 Building envelope for process areas and increased lab, office, and pilot plant facilities.  

 Significant electrical upgrades, including a new service entrance for the WSP. 

 

The following Preliminary Design Report will expand on the work completed as part of the 

Pre-Design Report to further define the design parameters for the DAF upgrade project. 

 

 

 

 

 

 



HW WSEP – J.D. Kline DAF Preliminary Design 3 

2 Water Quality & Treatment 

Objectives 

 Source Water Quality 
The JDKWSP is supplied raw water from Pockwock Lake, an oligotrophic lake defined as 

containing low nutrient content, low turbidity, low pH and alkalinity, moderate organic 

concentrations, and typically clear water. Historical raw water quality data for JDKWSP 

between 2003 and 2020 was compiled and is summarized in Table 2.1. Over this period, 

the source water quality has seen a subtle, but gradual increasing trend in TOC, color, and 

pH. Since 2012, the occurrence of geosmin in the lake has been detected. The gradual 

changes result in a source water quality that varies from the original parameters used to 

design the WSP and has contributed to the current operational challenges currently 

experienced. As previously discussed in prior reports and assessments, the change in 

water quality has been attributed to the effects of lake recovery and climate change. With 

the current climate projections of increased temperature and precipitation in Nova Scotia, 

it can be expected that effects of lake recovery and climate change will become more 

significant over time and need to be considered in the design upgrades to the WSP.  

 

Additional details and analysis on the source water quality can be found in the Pre-Design 

Report, MAJ_JDK800.10-REP-002.  

 

Table 2.1: JDKWSP Raw Water Quality (as presented in MAJ_JDK800.10-REP-002) 

Raw Water Quality 

Parameters 

January 2003 - May 2020 

Average Range 
5th 

Percentile 

95th 

Percentile 

Count of 

Datapoints 

Turbidity (NTU) 0.4 0.0 – 2.0 0.1 1.0 6,102 

TOC (mg/L) 3.2 0.3 – 4.5 2.6 4.0 74

Colour 18.2 4.4 – 72.3 10.0 26.1 4,898 

Iron, Total (mg/L) 0.05 0.0 – 0.66 0.01 0.09 4,735 

Manganese, Total (mg/L) 0.03 0.01 – 0.29 0.02 0.05 2,283 

Aluminum, Total (mg/L) 0.07 0.01 – 0.64 0.03 0.11 4,887 

Alkalinity (mg/L as CaCO3) 1.2 0.3 – 2.5 0.5 2.5 71

UV254 (cm-1) 0.11 0.04 – 0.59 0.07 0.14 3,362 

pH (pH units) 5.5 4.9 – 6.6 5.0 5.9 4,876 

Temperature (°C) 12.4 0.2 – 25.7 3.7 22.3 4,888

Dissolved Oxygen (mg/L) 9.3 7.2 – 11.3 8.0 11.0 69



HW WSEP – J.D. Kline DAF Preliminary Design 4 

 Treatment Objectives 
Through the pre-design activities, treatment objectives were developed for the proposed 

upgrades. Current and future regulatory requirements, design and construction permitting, 

and operational goals were considered when determining the treatment objectives. The 

proposed upgrades will improve plant operations and efficiency while also helping the 

plant to meet regulatory and treatment goals: 

 The addition of DAF is intended to remove most of the solids previously removed by the 

filters, improving filter performance by the reduced solids loading. This allows for 

longer filter run times and improved Unit Filter Run Volume (UFRVs).  

 The addition of DAF will upgrade the plant from a direct filtration plant to a 

conventional filtration plant and allow for additional log removal credits due to the 

increased ability to treat for microbial contaminants.  

 The filter-to-waste capability will further reduce microbial contaminant risk downstream 

of the filters by wasting filter effluent until the filters can sufficiently ripen.  

 Improved TOC removal with DAF and lower potential to form disinfection by-products 

as effects of lake recovery continue in the source water. 

 Addition of pre-oxidation tanks is to remove inorganics such as iron and manganese. 

 DAF clarification in combination with potassium permanganate and chlorine will 

provide capabilities for the WSP to remove cyanobacteria cells and some extracellular 

cyanotoxins. Additional advanced treatments would be required to remove geosmin 

and MIB.  

Table 2.2 and Table 2.3 represent the targets that would be expected to be achieved when 

operating the plant at the specified conditions. It is expected that these goals will be 

adjusted and optimized once the new facility is operational based on baseline system 

performance. The plants will continue to operate with the goal of meeting or exceeding all 

applicable NSE and Health Canada regulations. 

 

  



HW WSEP – J.D. Kline DAF Preliminary Design 5 

Table 2.2: Operational Goals for Planned Upgrades 